

**Product:** 

## **Certificate of Analysis**

No.

Part Number:
Lot Number:
Manufactured Date:
This product has been manufactured according to Eichrom's standard operating

This product has been manufactured according to Eichrom's standard operating procedures. The resin has been tested in accordance with Eichrom's quality assurance policy and procedures. This lot of product meets all Eichrom quality specifications.

## **Analysis**

Test	<u>Specification</u>	Result
Appearance	Dark Brown/ Black Beads	Pass
<sup>133</sup> Ba Recovery (%)	> 95	
<sup>133</sup> Ba in Load Solution (%)	< 1.0	